Certificate no:

OSL2300125/1

Page 1 of 1



Certificate For Steel Forgings

()510						
Oslo			D-:	£ 1		
Client			Date o			
Skipper Electronics A.S			arch 2023			
			number on manufacturer			
		PO12				
		Intende	ed for			
Manufacturer				Order Number		
Alleima This contificate is issued to the above Client to contify that the Forgings part			A/23-138796			
This certificate is issued to the above Client to certify that the Forgings, particulars of which are given below, have been inspected and tested in accordance with the relevant Rules and Regulations for the Classification of Ships and, so far as could be seen, found satisfactory.						
	ınd Regu	ilations for the Classification of	Ships a	and, so far as could be seen, fo	ound satis	stactory.
Particulars						
Description						
hot worked Stainless Round Bar	225 mm	weight 956 Kg				
Type and grade of steel			Plan nu	umber		
EN1.4401/1.4404						
Stage of manufacture	M					
As cast	\boxtimes	As forged	Ш	Rough Machined	Ш	Finished machined
Non-Destructive Examination						
Magnetic Particle		Liquid Penetrant		Radiographic		Ultrasonic
Test Pressure						
Identification Marks - Mark "N/A	" If Not	: Applicable				
Identification number (including office co	ntraction	code)			Survey	or's Initials
OSL2300125					SMV	
					5	
Date of inspection	Castin	ımher	Tost ni	ımher		rassura
Date of inspection 09 March 2023	Cast no		Test nu		Test pr	essure
09 March 2023	56610)9	23NO	-000100OR01	Test pr	
	56610)9	23NO	-000100OR01	Test pr - eat treatm	nent, are shown on the
09 March 2023 Particulars of the mechanical properties a	56610)9	23NO	-000100OR01 , together with the details of the h	Test pr - eat treatm	nent, are shown on the
09 March 2023 Particulars of the mechanical properties a continuation sheet indicated below.	56610)9	23NO position	-0001000R01, together with the details of the h	Test pr	nent, are shown on the
09 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number	56610)9	23NO aposition	-0001000R01, together with the details of the h	Test pr - eat treatm	nent, are shown on the
09 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1	56610)9	23NO aposition	-0001000R01, together with the details of the h	Test pr - eat treatm	nent, are shown on the
09 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1	56610)9	position Ste	stan M. Vangen lo Office oyd's Register EMEA	Test pr - eat treatm	nent, are shown on the
09 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1	56610)9	position Ste	sin M. Vangen lo Office obyd's Register EMEA	Test pr - eat treatm	nent, are shown on the
09 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1	56610)9	Stein N Survey	Stan M. Jangen lo Office byd's Register EMEA Vangen or to Lloyd's Register EMEA	Test pr - eat treatm	nent, are shown on the
09 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1	56610)9	Stein N Survey	stan M. Vangen lo Office oyd's Register EMEA	Test pr - eat treatm	nent, are shown on the
09 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1	56610)9	Stein N Survey	Stan M. Jangen lo Office byd's Register EMEA Vangen or to Lloyd's Register EMEA	Test pr - eat treatm	nent, are shown on the
09 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1	56610 nd the m	19 anufacturers declared chemical com	Stein N Survey	A Vangen or to Lloyd's Register Group Lindiary of Lloyd's Register Group Lindiary	Test pr	nent, are shown on the
O9 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1 Remarks The material described above has been exwas additionally marked as below.	56610 and the m	anufacturers declared chemical com	Stein N Survey	A Vangen or to Lloyd's Register Group Lindiary of Lloyd's Register Group Lindiary	Test pr	nent, are shown on the
O9 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1 Remarks The material described above has been exwas additionally marked as below. Additional Identification Marks —	56610 and the m	anufacturers declared chemical com	Stein A Survey A subs	A Vangen or to Lloyd's Register EMEA idiary of Lloyd's Register Group Linear as could be seen, found satisfact	Test pr	nent, are shown on the
O9 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1 Remarks The material described above has been exwas additionally marked as below.	56610 and the m	anufacturers declared chemical com	Stein A Survey A subs	A Vangen or to Lloyd's Register Group Lindiary of Lloyd's Register Group Lindiary	Test pr	nent, are shown on the
O9 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1 Remarks The material described above has been exwas additionally marked as below. Additional Identification Marks—Office	56610 and the m	anufacturers declared chemical com	Stein A Survey A subs	A Vangen or to Lloyd's Register EMEA idiary of Lloyd's Register Group Linear as could be seen, found satisfact	Test pr	nent, are shown on the
O9 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1 Remarks The material described above has been exwas additionally marked as below. Additional Identification Marks —	56610 and the m	anufacturers declared chemical com	Stein A Survey A subs	A Vangen or to Lloyd's Register EMEA idiary of Lloyd's Register Group Linear as could be seen, found satisfact	Test pr	nent, are shown on the
O9 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1 Remarks The material described above has been exwas additionally marked as below. Additional Identification Marks—Office Date of final inspection	56610 and the m	anufacturers declared chemical com	Stein A Survey A subs	A Vangen or to Lloyd's Register EMEA idiary of Lloyd's Register Group Linear as could be seen, found satisfact	Test pr	nent, are shown on the
O9 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1 Remarks The material described above has been exwas additionally marked as below. Additional Identification Marks—Office	56610 and the m	anufacturers declared chemical com	Stein A Survey A subs	A Vangen or to Lloyd's Register EMEA idiary of Lloyd's Register Group Linear as could be seen, found satisfact	Test pr	nent, are shown on the
O9 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1 Remarks The material described above has been exwas additionally marked as below. Additional Identification Marks—Office Date of final inspection	56610 and the m	anufacturers declared chemical com	Stein A Survey A subs	A Vangen or to Lloyd's Register EMEA idiary of Lloyd's Register Group Linear as could be seen, found satisfact	Test pr	nent, are shown on the
O9 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1 Remarks The material described above has been exwas additionally marked as below. Additional Identification Marks—Office Date of final inspection	56610 and the m	anufacturers declared chemical com	Stein N Survey A subs	A control of the hold of the h	Test pr	nent, are shown on the
O9 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1 Remarks The material described above has been exwas additionally marked as below. Additional Identification Marks—Office Date of final inspection	56610 and the m	anufacturers declared chemical com	Stein N Survey A subs	A Vangen or to Lloyd's Register EMEA idiary of Lloyd's Register Group Linear as could be seen, found satisfact	Test pr	nent, are shown on the
O9 March 2023 Particulars of the mechanical properties a continuation sheet indicated below. Test Certificate/Continuation number OSL2300125/1 Remarks The material described above has been exwas additionally marked as below. Additional Identification Marks — Office Date of final inspection	56610 and the m	anufacturers declared chemical com	Stein N Survey A subs	A control of the hold of the h	Test pr	nent, are shown on the

Lloyd's Register Group Limited, its affiliates and subsidiaries and their respective officers, employees or agents are, individually and collectively, referred to in this clause as 'Lloyd's Register'. Lloyd's Register assumes no responsibility and shall not be liable to any person for any loss, damage or expense caused by reliance on the information or advice in this document or howsoever provided, unless that person has signed a contract with the relevant Lloyd's Register entity for the provision of this information or advice and in that case any responsibility or liability is exclusively on the terms and conditions set out in that contract.